


H e

CONTENTS
FiGI T8 CVLINIER DOVER AN i mammmenemssmems s massus i 61 50 Sanamseni I
FIG2 BES 2% INTAKEEEBIATST SYSTEM. ......orcursassnrnoressoness cirsssssss sns sssssisss sasass sisossnsnsasnnssassassonsnsssonsass 3
FIG.3 MIAREAT CRANK CONNELTING ROD... oot ets ettt sssasa st en s 5
FIGA HLTHIZE OLL PUMP.....oeeeeeeeeee e et e e eeeeeeereseies e sas st e sass s s sssa s sas st et nssssessss st sessassssssnsanes 6
FIG.S A4 Mi#iA 414 LEFT,RIGHT CRANKCAST ASSY .. oiiocieieeieceeereseneseseee et esesseseesenssesnaesesnss 7

FIG.6 T E AL A2 thh4h 25 MAGNE TOELE TRICITY MAHINE,LEFT CRANKCASE COVER...........9

FIG. 7 B &% ELECTRIC STARTING SYSTEM......... 4/ 10
FIG. 8 BT 38 CLUTCH. e oeooeeeeeeeeeeeeeeee s eesssesssssesseeseesnensesessessensaaranns o VLD e e oo emmsems s seesassemsessesmes 11
FIG. 9 MBS B KICK STARTER ..o e e e e e ev e e e s et e e s es e e s anen, 1%

FIG. 10 0 2 SHAF T ASSY oo e oo e e e e e e e e e e e e e e e e e ere e e a1 3

FIG. 11 A7 a0 =202 RICHT CRANKCASE COVER ASSY oot ees e ereeeseen, 15



S (A W 1 1 T e W v OSSO 17
FIG. 13 A6 CARBURETOR..........oooveitiiieieeeeeeee e e e 18
FIG. 14 THERMOSTAT .ottt e 19
FIG. 15 FRAME............ A 20
FIG. 16 FRONT FENDER........oco ittt e ee s e e e oo es ettt eeee s 21
FIG. 17 REAR FENDER..................... /AP S N 22
FIG 18REAR ARM COMP..ccuiicisns vvmnsns nort QY+ wsveosemsmessrasssvssonsrsmensemsissesssseressssemass vssossessssmesssessins 23
FIG. 19 AR SUSPENSION c.iccmsssesunesnsnermsansnenss roe S0 el @ ms oo somesorsssessssssrssssrsssssssmsssessasorensessisessnsomss 24
FIG. 20 STEERING......c.cuoviviuiveeeieeeeeeeeeeeeesee e eeereseeseses oo, P\ vemossennssa smsonssasssanssssasa s s RS SSaS 25
FIG. 21 UEL TANK ..ottt eeeeeeeses e e e e eveeeenenn A 26
FIGEL 22 BEAT i ciusnenssssnexsmmmomsmensnssssosmsnses oae s s s st 3 S esssisrsssemssnesoms s €0t 85w s s RS 27
FIG. 23 FRONT WHEEL SYSTEM......ouiiiiiiiiiiie oo oot eeeeee e ee s e s sss s s s e s eeesesese e 28

FIti 24 REAR WHEEL...c.covo rovuss sonusismssonsns soon e s iuisss fessstomosom s smmmssmn s mmssn s 29



FIG. 25TEERING HANDLE.CABLE.....c.ooiieiiittieteie e et ettt e vecssoisestesnensesnsenssanssnesnnessssnssssnssnsesess 30
FIG. 26 STANID . FOUTRER .. .o o imessnssnersss vass o s s ss s sy s oy o8 o s ot s i s 4 55 s 58 s casan ses 31
FIG. 27 GUARD......cccocecciiiinis 1 PR TTLEE ML S U RO SRR IRRP————— 32
FIG 28HANDLE SWITCH., LEMEIBEZ.. ..o s sasss v comimn st ssa s momis sy sorsyresios L 33
EIG 2OBLECTRICAL.. cvnocssssnsmmmmmmssnmeedll g s scboic §58 5 65508ta s suisns 5 R S48 v SR 55Y 758 SN AR 3 ST G RaTos s 34
FIG 31 EXHAUST MUFFLER.........cocmmmmne cane oo S ls) )i B R R S ST T 36
FIG. 32REAR LAMP.....iiiiiviirriiiiiiiniiis s eerensesinnesnsssesssaseet il s i S SNBSS — 1

FIG. 35AC CESSORY. ...ciiiiiiiiiresrnaraemsssss sonsmmmmmmmasosmsssaessossssssssnssssssrsisiassasasesssssssssesssssssonsasssssssssssniossssssssss 40



FIG.1 S(E 25 % CYLINDER COVER ASSY

h::? xl’i{:!:]:?l.% Description b b QA Qin?ty
1 |GTDG CYLINDER HEAD COVER (A E -] 1
2 |XNJTFLMLS 95023 - 06025 |REXAGONAL FLANGE BOLT 950230-06025 | Az ik b 2 msle$95023 - 06025 3
3 | XNJTFLMLS 95023 - 06012 | REXAGONAL FLANGE BOLT 950230-06012 [ /N7 3 i - B #£95023 - 06012 1
4 |DQ WASHER bedi ] ]
5 |GTYFQ CYLINDER HEAD OIL SEAL T 3 3¢ 4 B 1
6 |GGLM CYLINDER COVER NUT T 24 4845 4
7 |DQ WASHER o2y 2
8 |[HHS SPARK PLUG D8RTC KIER 1
9 | XNITFLMLS 95023 - 06020 |REXAGONAL FLANGE BOLT 950230-06020 | A\ ik = W K95023 - 06020 2
10 1QGZH INTAKE PIPE ASSY SEE4 S 1
Viloza O-RING Oy 1
12 1; A s023- 05020 | REXAGONAL FLANGE BDLT 5025006020 AR 95023 - 06020 | 2
13 QG(.}E Z CYLINDER COVER ASSY mgraas 1
13-1 JQMD'G_-# ! NTiKE VALVE TUBE HEAFE 1
13-2PQMDG N f.;r.'i.:.usr VALUE TUBE HXI19% 1
13-3JQMZQ VALV: SE. 41 INSERT,INTAKE HES TR 1
13-4PQMZQ VALVE SE-1 WEERT.EXHAUST  (HEATHERS !
13-5|0XMFQ O-SEALRING OB 4 2
14 |LS BOLT i 1
15 |DQ WASHER . I
16 |[PQKSTLS STUD BOLT HE4 R0 e 2
17 |QGGDP CYLINDER COVER PAD i fias k- Yty 1
18 [DWX DOWEL PIN SE B 3
19 [0XQ O-RING OR{MR !




FIG.1 K250 % CYLINDER COVER ASSY |
5 THERS . & B
D ti ke
S/N Part No. IR TR E® Quantity
20 |GTZC CYLINDER BOLDY ASSY A B 1
21 [Ls BOLT . L0 1
22 |GTMFD CYLINDER BODY SEAL PAD 4R 1




FIG.2 B FZ 5 INTAKE EXHAUST SYSTEM

r:;ff gfiﬁf;:% Description O A Qﬁm%ty

1 {JQM INTAKE VALER B !
2 |WHXZ LOW SET OF OUTER SPRING ST B 2
3 |NHXZ LOW SET OF INNER SPRING W BE 2
4 |QMGYF VALVE ROD OIL SEAL ST 2
5 |QMWTH VALVE OUTER SPRING ABE 5 -3 2
6 [QMNTH VALVE INNER SPRING RABLSELS 3 2
7 |QMTHSZ SPRING UPPER SET OF AIR VALVE|S [ 1345% [ J 2
8 |QMSJ VALVE CONE HALF Sk 4
9 |TZLM ADSUSTING NUT a2 S 2
| 10 |TZLD ADJUSTING SCREW g AT 2
f BOLT L 2ad 3

12 RO WASHER ® 3
13 PQM-—L EXHAUST VALVE HSI 1
14 [topz |XOP* GUIDE SET AT 0 1
15 |TZZH -_1;;,1_);“&' piid st by 2
16 |BxDP WAVE TAD B I !
17 [ XYB LOW S!r‘iA;(_: ;Jf.d TR 2
18 |XYBZ LOW smmnc.;.A M SHAFT TR R !
19 |MFQ SEAL RING = FHE 1
20 |TLCIZH CAM GEAR ASSY ORERAE I
21 |DQ WASHER Esadl 1
22 |TLCIZ CAM GEAR SHAFT U R ]
23 |0XQ O-RING OJER4 l
24 |TH SPRING 83 !

ad



FIG.2 B0 & INTAKE, EXHAUST SYSTEM
- [ - T2
J"L o iy - JF'L "
Y TS Description T E B R B hi
S/N Part No. Quantity
25 lyB-1 PRESSURE PLATE 1 JE#1 1
26 |XNJTFLMLS 95023 — 06010 |[REXAGONAL FLANGE BOLT 950230-06010 | 2Js7< 5075 2 da 8 FE 95023 - D610 1
27 |[YBIZH SHAKING ARM BRACKET ASSY |47 4 l
"_ 1
LS .+_
e » _J =)
|
(LY 2
5 /
25 A ———- e —
ZE




o
@

FIG3 i iS7EHF CRANK CONNECTING ROD

| T DRt AR

1 |HSH-1 PISTON RING 1 CE $73] 1
2 [HSH-2 PISTON RING 2 EE2 1
3 |YHZJ OIL RING UNIT o R 4H 44 1
4 [HSX PISTON PIN 5 1
5 [HS PISTON 1% 1
6 [HSXDQ PISTON PIN CIRCLIP H PR 2
7 |QBXZI CRANK PIN UNIT R 1
NEEDLE BEARING W RhR 1

CONNECTING-ROD HEFF ]

RIGHT CRANK =g 1

WOODRUFF KEY 24 B 4k ;

LEFT CRANK Ze iR 1

BALL BEARING A B R IR g ER BhR 1

TIMING GEAR ErNI !

Q) -,;:v: LING BEARING WS ER 1

————

L



FIG.4 HLMi3E OIL PUMP

] S, A Pt
1 |QDCL DRIVE GEAR WEhi it 1
2 [SIDQ LOCK WASHER RS 1
3 |SJILM LOCK NUT BIRW I 1
4 |DQ CIRCLIP =1t 1
5 [YF OIL SEAL k=S 1
6 |LD-M6X30 SCREW M6X 30 $RFTM6 x 30 1
7 |LD-M5X20 SCREW M5X20 RETMS x 20 2
8 |YBZ PUMP AXLE M Sh 1
9 |CDCL TRANSMISSION GEAR ZEiR R 1
10 [YBWZZ OUTER ROTATOR TO PUMP MFEIET 1
;1 |YBNZZ INNER ROTATOR TO PUMP MBENET i
—EEPG PUMP COVER M i
13 lvBGE PUMP COVER PLATE FHESS =2 1
14 Lo Ma¥ 12 SCREW M4 X 12 H4TM4 % 12 2
isloxq O-RING OXIpR 2

0



FIG.S ZefAih i B4 & LEFT,RIGHT CRANKCAST ASSY

Sﬂ? x:f:f:i% Description THHEEH fom:ty
1 |LS-M6 x 55 BOLT M6 X 55 $EHEM6G x 55 1
2 |LHQLSGDZ CLUTCH CABLE FIRM SET BEsREEE 1
3 |YXSTLS RIGHT CRANKCASE STUD BOLT [Nk 2
4 |YQZXZC RIGHT CRANKCASE ASSY % o 4 B R 1
5 |KG CLIP & 1
6 |TQG AIRFLOW PIPE BELE 1
7 |DWX DOWEL PIN SEARLE 2
8 |YXSTLS LEFT CRANKCASE GASKET ZERU SR 2
9 |DWX DOWEL PIN EALH 2
|15 |27 XMFD LEFT,RIGHT CRANKCASE ASSY (%, Hf&#E 1
11 (zeerze LEFT CRANKCASE ASSY Zc MR LA 1
_12‘ - L:‘_v:'x 3] SCREW M6 X 50 BETM6 x 50 9
13 ZQZ{WF pz LEFT CRANK OIL SEAL Zephi s 1
14 [Ls-Mex9s |2OLT M6 X 95 $EEM6 x 95 1
15 |HDZYF _1:11# SHAFT OIL SEAL Ber & |
16 [TYLWZH dﬁ: FI_I}E;t ASSY HLhERAs 1
17 |LWTH FILTER‘S—PF_.J-.';;- b RS |
18 [0XQ O-RING - A OJE: 1
19 |[LWG FILTER COVER A 1
20 |GZZC-HK1512 NEEDLE BEARING HK 1512 e AHK1512 1
21 |DQ WASHER ®E 1
22 |FYLS OIL DRAIN PLUG SCREW 1 R I
23 |ZCTS BEARING PUSH BOLT REHER 1
24 |YSTH COMPRESSION SPRING TESR B 1




FIG.5 24 & LEFT,RIGHT CRANKCAST ASSY
F#% FEHRT Description THHEH BB ¥ &
S/N Part No. Quantity
25 [0X0Q O-RING oFiA:: ! 1
26 |TSZJ PUSH BOLT STAND TR ) 1
27 |LS-M6x 25 BOLT M6 %25 B4 M6 x 25 1
28 |GZZC-HK1010 NEEDLE BEARING HK 1010 W HHAHKI010 2
I__




FIG.6 Bifl. A hiuRist MAGNE TOELE TRICITY MAHINE,LEFT CRANKCASE COVER
BESIE $P?j:§? Description THMEHEEH thanfty
1 |CYLHQCL CLUTCH GEAR WA RER 1
2 |[CYLHQZH CLUTCH ASSY SARmaads 1
3 |zzzH ROTOR ASSY %T4EE 1
4 [LS-M8X%18 BOLT M8 X 18 A MS x 18 3
LS BOLT Wi 1
6 |DZzH STATOR ASSY EFEE 1
7 |ZXGMFD LEFT CRANKCASE COVER GASKET  |ZA#I 8 Hp 1
8 |ZXG - LEFT CRANKCASE COVER AR 1
9 |OXMFQ O-RING ORI 3 A 1
N ZSBG LEFT BRAND COVER Zopitra 1
'_11' L.swxsxu BOLT M6 X 12 M6 x 12 4
_1.72- :;6 7.20 BOLT M6X 20 HEM6 % 20 3
13lue CHAIN GEAR COVER G 2 1
14 |LS-M6X 30‘“._.:_ J?ELT M6 X 30 EREEM6 x 30 2
15 |DQDDLSG :EJ..F.«.’I"'ZC DRIVN DRIVER GEAR CASE COVER | L Shi T 2% 1
16 |OXMFQ 0_;:{: OXY & 1
17 |oxvFQ ORING ORI B E 1
18 |GCKG HAND HOLE CU‘."U;{ )/ pUE-Zi ) 1
19 |LS-M6X 10 BOLTM6X10 M6 x 10 1
20 [YB-2 PRESSURE PLATE 2 FEAR2 1

9




FIG.7 Hiig sl &4 ELECTRIC STARTING SYSTEM

S PRBERS Desciigtion * BE Y & B
SN Part No. Quantity
1 {JscLG OVERSTEP GASKET COVER O R B 1
0XQ O-RING O 1
DP RAD oy 4
GZZC-HK1010 NEEDLE BEARING HK 1010 HEHAKHK1010 3
JSCLZH-1 RETARDING GEAR ASSY BEERHAE] 1
GLZZH STATER GEAR ASSY s !
LS-M6 x 20 BOLT M6 x 20 . EREEM6 % 20 3
QDD]J STARTING MOTORING =il ]
LS-M6 x 25 BOLT M6 x 25 _ ERREMG x 25 h
JQJ:)JSCL STARTING RETARDING GEAR ESmENR |
LA




FIG.8 B{&%8 CLUTCH

=y TEEEE |
1 |cpcLza DRIVEN GEAR ASSY M Ee 1
2 |HIDP SPLINE PAD iz &3y !
3 |LHQDZ PRESSURE SET B I 1
4 |MCPZH FRICTION LINER UNIT Bl e , 5
5 |LHQ CLUTCH PLATE WEEN 4
6 |LHQGZ CLUTCH HUBASSY Lo g £ 2852 1
7 |DQ CIRCLIP 4P !
8 |LHQTH CLUTCH SPRING AR 4
9 |LHQYB PRESS PLATE, CLUTCH HMEBER 1
10 1ZC-6001 BEARING 6001 Bh&6001 1

’h W Ji".:fr EJECTOR PIN SLEEVE THHFEE 1
1208 BOLT 25 4
13 DG-_- EJECTOR WH 1

)
T




FIG.9 Rapigsh%E KICK STARTER
v E'.‘ FRARS Description THHBR ke
S/N Part No. Quantity
1 |DQ WASHER. Erad; | 1
2 [DQ-16 CIRCLIP16 Pm16 1
3 |ILDPZH RATCHER GUIDE PLATE ASSY [H®SH4ES 1
4 |DQ WASHER $H 1
5 |TH SPRING 5 1
6 |QDIL TART RATCHET B 1
7 |DQ CIRCLIP16 =] 1 N
8 |DDQ WASHT o 1
9 {QDCL STARTING GEAR BHEE 1
10 |QDZ STARTING AXLE BB 1
C "(rl’kmz SPRING PLATE P i
— Nz lsre BISEROAL SPRING X5 5 1
(13 BUSHING - !
4lpe wm :

- — —




\

5 4 3 2
N

%@\j é&é@aé }5 6 bb |

(__-

25 28

4,5@ ’

FIG.19 3-Fi5H & SHAFT ASSY

S FHERS Description THHEARK * i

S/N Part No. Quantity
1 |QDZ DRIVE SHAFT K shHl 1
2 |SpCcpCL GER, 4TH WHEEL P9 A Sh ik 4 1
HIDQ SPLINE WASHER FiAsigea): - 3
4 |DQ CIRCLIP =t ] 3
5 {SDCDCL GEAR, 3RD WHEEL ZHASER 1
6 |TLDQ-4 THRUST WASHER LB 2
7 |YDCDCLZH GEAR, LST WHEEL —HMASIERAS 1
8 |CDGQCLZH STARTING GEAR ASSY HEEN RS 1
9 |TLDQ-3 THRUST WASHER 3 #HEH3 1
10 lwpcpeL GEAR, STH WHEEL EENSHRR 1
_";F'_‘(JDCL GEAR, 2ND WHEEL ZHEAETR 1
12 {04 WASHER B 1
13 GD:ZE::: % ROLLING BEARING 6204 BB ARG6204 1
14 QDZY}.?_-"- 'DRIVE SHAFT OIL SEAL 08 h A 7y 3 !
15 |QDLL L?I_?f_-.i?ﬁpaocxz‘r EEheEse 1
16 |GDB FRM PLATF, 2 52 AR 1
17 [LS M6X20 BOLT M'G-r-:r;n HEM6 x 10 2
18 |Z2Z MAIN SI—I.AF'I.‘. FHh 1
19 |{TLDQ-1 ’I'IRUSTWAS}EERFi_"- e B 1
20 |QDCLZH STARTING WHEEL ASSY |(EBEErds L
21 |GDZC-6006 BOLLING BEARING 6006 i {1 6006 1
22 |SDCDCL GEAR, 3RD PINION EHENEhTE 1
23 [spepCL GEAR, 4TH PINION UtE e PN g 1
24 |WDCLCL GEAR, SHT PINION LR MGt 1




O bedmmnlghh ]

\@&jé&&%@aé bk

{4

27 i

©

FIG.10 EISb4 & SHAFT ASSY

FS FBHRS Deseciption 2 & H % W & &
SN Part No. Quantity
25 |EDCDCL GEAR, 2ND PINION NI 1
26 |TLDQ-2 THRUST WASHER 2 HE 2 1
27 |GDZC-6202Z ROLLING BEARING 6202Z R hil AK6202Z 1




FIG.11 A5 iSh 5 2541 & RIGHT CRANKCASE COVER ASSY

IF51  BEARS Description = & 2 & B’
S/N Part No. Quantity
1 |[YBC OIL GAUGE HIRR 1
2 |OXQ-18%3.55 O-RING 18X 3.55 OJ#18 x3.55 1
3 |YBZJ SHABING ARM UNIT BE4H 1
4 l0XQ O-RING 053 1
5 |[KKX-2X15 PIN2X15 FOH2x15 1
6 [NH TORSION SPRING M 1
7 |DWX DOWEL PIN SEAL 4 1
8 |LS-MG6X40 BOLT M6 X 40 HEAEMG6 x 40 10
9 |ZSBCLYF OIL SEAL TO SPEEDORNETER WHEEL |43 % 17 38 a3t 1
10 P PAD Bl 1
€4 e, SPEEDORNETER WHEEL _— 1
_12_ c_w.— ';:M:'XZS SCREW M5X 25 UL SE4TMS5 x 25 1
13 LS-MSV_s:J- BOLT M6X 50 M6 % 50 1
14 |YQZXGZH = | 2:GHT ORANKCOSE GOVER ASSY |#5 i 4 & 1
15 [FCZYF <\.T_:{ ~STARTER OIL SEAL Rrpkah 1
16 |OXQ O—R—L\_(“_ ) OTERE 1
17 |SBYL THE IMPELL>% OF WATER PUMP TKER B 1
18 [YLZI FILTER ASSY ThyEE 1
19 [LWG FILTER COVER g S 1
20 |[LD BOLT 5RET 2
21 |TH SPRING gy 1
22 |Lw FILTER b 1
23 |SBZJ WATER PUMP ASSY KIH 1
24 X PIN £ 1




FIG.11 i RiE G414 RIGHT CRANKCASE COVER ASSY

25 [SBCL THE GEAR OF WATER PUMP KFEEE 1
26 |[DQ WASHER eddic 1
27 [sBz THE SHAFT OF WATER PUMP K FE S 1
28 134116-LIN-90 PEDAL, CHANGE e FA8 1
29 |34117-SPR-00 RUBBER, CHANGE PEDAL W E i
30 [34118-SPR-00 BOLT, M6 x 20 £24T M6 X 20 1

16



FIG.12 8845518 (J BB ) CEAR SHIFT DEVICE
1’::}"- ﬁ?r{fﬁ? Description T MELE® fomfty

1 |Q-12 CIRCKIP 12 P12 1
2 |YH SPING 1355 1
3 (KZB CONTROL PLATE EHR 1
4 (BSZZH SHIFTING AXLE ASSY AR & 1
5 |NH TORSION SPRING 1 3% 1
6 |PDQ FLAT WASHER it 2
7 |DQ-14 CIRCKIP 14 P4 14 1
8 |BCZ FORK SHAFT ®LXH 1
9 |BC-3 FORK 3 ®LX3 |
10 1BC-2 FORK 2 X2 !
I_fij nC-1 FORK 1 ®BY1 1
12 \T 8416325 BOLT M6 25 M6 x 25 1
13 xx{:—h SPIDER WHEEL B 1
alx {PIN & 1
15 |HDTL -“—Ef:r_mi} CAM BB 1
16 |DWXSYF OfL 3AE] AL B 1
17 |DWXHFSQ SPHF;S;(:!:QH-)ER P{L{F8 R Xk 1
I8 |[LS-M6X10 BOLT MGXI-G. WEM6x 10 1
19 |NH TORSION SPRING 1 5% 1
20 | XWGGZC SHIFT PEDAL PR AT 8 R 1
21 |LS-M6X 20 BOLT M6 X 20 HRAEM6 x 20 1




FIG.13 4E3478 CARBURETOR

ﬁs%l FHARE Description TH Y BB B i
S/N Part No. Quantity

1 |HYQG-F9 CARBURETOR 4k, 5% 3 1

2 {HYQYZ-F9 OIL NEEDLE, CARBURETER 1L 28 &t 1

3 [HYQZC-F9 CARBURETER ASSY 1k 28 5 1

4 |HYQH-F9 CARBURETER SPRING 1t s 75 3% 1

5 [JQG-F9 INLET TUBE HRHE 1

6 |BIBIBLDM6X30-F9  |BOLT M6X30 M6 x 30 2

18



< ’., L t{:l l.u':ﬁ i.tu'l'ln}!xiﬂa:ﬂhhmwm'qwgl i3
R T s sy
o Aty e R g S
Lol by ; e
. PN B Bt 0 4 amu,uur;,,‘,., £ S
% dalbiy wu&xhuuﬂm g

T ——
£ s B RRRIR T EELR ST FREE NS A S E - A TR

; p TERERL e,
B S S RS S SR SR AR RS

LN -l\"\'m)qg“\ e

n;,,;““_{. ¥ t ¢
T
han T R

i g e B8

[

FIG.14 THERMOSTAT

!
S/N

TR
Part No.

Description

F A LR

1

ESX-F2

VICE WATER TANK

AP & s

2

SX-F2

WATER TANK

K#G

FS-F2

COOLING FAN

Jri e

JWQSK-F2

LOWER COVER, THERMOSTAT

528 T A

KG-F2

CLIP

5

JEQSK-F2

UPPER COVER, THERMOSTAT

T LAY E5T

SG-F2

WATER TUBE

K

SGFZ-F2

SHELL, WATER TUBE

KEY

SG-F2

WATER TUBE

K




FIG. 15 FRAME

REE - pART NO. DESCRIPTION ELu Q’TY

NO.
1 41100-229-0000 PRAME COMP T4 1
2 41167-229-0000 BOLT, FLANGE 742 2
3 41168-229-0000 BOLT, FLANGE 1548 I
4 GB/T 810-1988 NUT, SELF-LOCKING I I
5 GB/T 810-1988 BUSH, SOLID s 2
6 GB/T 818-2000 NIPPLE, GREASE Bl e I
7 41169-229-0000 BUSH 1 #1497 |
8 41171-229-0000 PIPE P RE B £ 2
9 71130-229-0000 TOOL KIT Tkt 1

20




FIG. 16 FRONT FENDER

REF.

PART NO. DESCRIPTION 4K Q'TY
NO.
I 53110-229-0000 FRONT FENDER COMP i F e AR !
2 17118-229-0000 NUT, SPRING e 4
3 43241-229-0000 FENDER, FRONT 2 i |
4 GB/T16675-1996 HEAD LIGHT KT 1
5 GB/T 16674-1996 BOLT, HEXAGON SOCKET HEAD g 2
6 16711-229-0000 COVER, TOP A4 R I
7 16800-229-0000 RIVET s anaaEARNE 2
8 GB/T 16674-1996 BOLT s 2
9 17132-229-0000 NUT g 8
10 I GBIT 16674-1996 BOLT, WITH WASHER b 8




FIG. 17 REAR FENDER

REE | pART NO. DESCRIPTION 2 FK
NO.

! 63123-229-0000 DAMPER P T A

2 63100-229-0000 REAR FENDER COMP Jri £l £

3 GBIT 16674-1996 BOLT. WITH WASHER Uz

4 41831-229-0000 STAY.FENDER Ji A G

5 GB/T16674-1996 BOLT,FLANGE 02




FIG. 18 REAR ARM COMP

iy PART NO. DESCRIPTION 24K Q'TY
NO.

1 61000-229-0000 REAR ARM COMP X 1

2 29730-229-0000 CHAIN % 1

3 61210-229-0000 AXLE, WHEEL W Xk 1

4 GB/T16674-1996 NUT FLANGE W% R} 1

5 30000-229-0000 BRACKET I A (AT 1

6 GB/T16674-1996 NUT FLANGE o f4 4




FIG. 19 AR SUSPENSION

REE | pART NO. DESCRIPTION YR Q'TY
NO.

| 62155-229-0000 SHOCK ABSORBER ASSY, FRONT % wE AT 1

2 62000-229-0000 SHOCK ABSORBER ASSY, REAR ISt AN (R 2

3 62113-229-0000 BUSH, REAR SHOCK ABSORBER filné 18 2

4 GB/T 16674-1996 BOLT. FLANGE Uz 2

5 62154-229-0000 NUT, SELF-LOCKING RIS 2




FIG. 20 STEERING

REF.

PART NO. DESCRIPTION 245K Q'TY
NO.
I 51100-274-0000 COLUMN, STEERING 2 JrIng kT I
2 51131-274-0000 BOLT Bk M10 % 50 2
3 51134-274-0000 HOLDER, HANDLE UNDER Bas 1
4 51125-274-0000 HOLDER, HANDLE R 2
5 GB/T 16674-1996 BOLT, FLANGE U4 4
6 51135-274-0000 PLANE BEARING, STEERING I FE 2
7 51113-274-0000 OIL SEAL HITE [ 2
8 51121-274-0000 BRACKET, STEERING LOEER ek 1
9 51128-274-0000 BOLT B2 2
10 51129-274-0000 WASHER. LOCK 1 Sy S )y 1
11 © 51136-274-0000 COLLAR JEWFEIN 2 4 4 15 2
(2 S1116-274-0000 WASHER, PLATE REE ] 1
13 L sni74:0000 NUT, SELF-LOCKING o 1 |
14 GB/T ¢ 2000 PIN, COTTER JEL 4 I
15 S1169-274 0000 TIE ROD ASSY 2 AMEDE S NERY 2
16 GB/T91-2000 M, COTTER IR 2
17 51400-274-0000 STEZRING STEM ASSY IS e 0] AT 2
19 51410-274-0000 REMRFECTOR A (A A 2
20 GB/T 16674-1996 BOLT U 4
21 51620-274-0000 ROCK FRAME. KB AR 1
22 51610-274-0000 ROCK FRAME, RT EER R il |
23 GB/T 16674-1996 BOLT M10X50 B2 4 MIOXS0 8
24 GB/T6187.1-2000 NUT 10 515 M10 10
25 51710-274-0000 ROCK FRAME. LB i BT I
26 51720-274-0000 ROCK FRAME. LT A AL |

i

h



FIG. 21UEL TANK

REE | pART NO. DESCRIPTION PR Q'TY
NO.
] BJS787LS M6X 12-F5 | BOLT M6 12 BREE M6 X 12 2
2 BIS6DOM6-F3 WASHER M16 HE Mo 2
3 YXZC-F5 FUEL TANK ASSY AL !
4 YG-F5 FUEL HOSE iy I
5 YGI-F5 CLIP, FUEL HOSE s e 1
6 YXG-F5 FUEL TANK COVER Al A |
|
|

26




FIG. 22SEAT

REF.

No. | PARTNO. DESCRIPTION AR Q'TY

| 44000-229-0000 SINGLE SEAT ASSY MR |




FIG. 23FRONT WHEEL SYSTEM

BB PART NO. DESCRIPTION R Q’TY
NO.
1 GB6177 Nut M10x1.25 WL MI0X 1,25 8
2 51111-MA08-000000 Front wheel (R) Al 5E 1
3 51121-MA08-000000 | Front rim(R) ANTEE e 2
4 94000-329-000000 | Rubber cover. axle e 4 2
5 GB9I Pin.cotter 3.2x32 A TEY 32X 32 2
6 GB6178 Nut MI2 S50 M2 8
7 58311-329-000000 | Washer £k 2
8 36236-329-000000 | Collar £ 2
9 36235-329-000000 | Oil seal il 2
3 I 36234-329-000000 | Collar K 2
I ] 20270-329-000000 | Connecting, front wheel MEESUEI 2
12 36231-322-000000 | Collar #H 2
13 36232-325.000001 | Bearing 1 2
14 36233-329-00000G | O zeal il 2
15 53820-329-000063 | DISK.FRONT BRAKE (R) 11 A7 i &y G 1
16 GB/T2672 STEP BOLT 118 16 BT M8 X 16 8
17 93719-329-000000 | BOLT M8X42 2K M8 X 42 4
18 35200-329-00000K | KNUCKLE (R) ke [DINE] 1
19 51112-MA08-000000 | FRONT WHEEL(L) S Ee |
20 33810-329-000063 | DISK.FRONT BRAKE(L) A0 i 1
21 35100-329-00000K | KNUCKLE(L) Ji B iy I




FIG24REAR WHEEL

REE, PART NO. DESCRIPTION HRK Q’TY
NO.
] 64260-229-0000 TIRE(21 X 7-10) it E 2
2 64121-229-0000 HUB, REAR bt ak 2
3 64000-229-0000 NUT $F 2
4 64214-229-0000 CONNECTOR PLATE S BEIE R 4T 1
5 GB/T 16674-1996 CIRCLIP I I
6 GB/T 6187.1-2000 ADJUST NUT o RVE U [
7 64270-229-0000 NUT AR 2
8 64122-229-0000 FLANGE N e {e it £ I
9 64124-229-0000 DRIVEN SPROCKET STAY NELFE s |
10 + 64155-229-0000 BOLT E e ]
(17 4 54126-229-0000 LOCK NUT 17 i e ]
12 | {41 242.29-000 DRIVEN SPROCKET PN 1
13 651237250000 BEARING MK |
14 65128-229-0060 REARING A& 1
15 65516-229-0000 | REAR WHEEL I 4§ 5 1
16 GBIT 166741996 | BEARING ok 1
17 64126-229-0000 LOCK NIJi i~ Pk 4
18 65230-229-0000 BRAKE DISU STAY R R R A e 1
19 65125-229-0000 BOLT IR 4
20 65129-229-0000 REAR WHEEL AXLE J S 1
21 65114-229-0000 CIRCLIP I 1
22 GB/T 16674-1996 CONNECTOR PLATE I eI I
23 65200-229-0000 NUT b2 13 |
24 GB/T 5783-2000 NUT BgR) |
35 65201-228-0000 BRAKE DISC e ) 43 | !




F1G.25 TEERING HANDLE. CABLE

REF.

PART NO. DESCRIPTION 4K Q'TY
NO.
| 47100-229-0000 HANDLEBAR T |
2 47311-229-0000 GRIP TR 2
3 47112-229-0000 CABLE, THROTTLE il ES% 1
4 46300-229-0000 CABLE, CLUTCH ek |
5 46500-229-0000 JOINT, CABLE FLAFE |
6 46523-229-0000 COLLAR £ 1
7 46522-229-0000 BOLT, FLANGE R 1
8 46319-229-0000 CABLE. CHOKE kS |
10 47213-229-0000 CAP, GEAR B &% o I
11 . 47216-229-0000 BODY, THROTTLE BB e I
V. : 47200-229-0000 LEVER, THROTTLE Il T- b I
13 ! 4725 5-..29-0000 ARM. THROTTLE RS |
14 147322290584 GASKET AR !
15 14733-229-00020) 52RING, TORSION [eal {15 gt 2 |
16 GB/T 95-1985 | WASHER, PLATE i 2
17 GB/T 16674-1996 BCIT. TLANGE W 1
18 GB/T 818-2000 SCREW, PAN HZAD YF 4] |
19 14415-229-0000 BOLT T [
20 14416-229-0000 NUT il gt s |
21 47411-229-0000 LEVER 2 T4 |
22 47423-229-0000 BOLT WE |
23 GBI 6187 1-2000 NUT. U [ERN: I




FIG. 26STAND. FOOTREST

REF.

NO PART NO. DESCRIPTION 24 FK QTY
1 65400-229-0000 BOLT LR 4
a 41671-229-0000 BRAKLE PADEL il)) s 8 1
3 41641-229-0000 FOOTREST i AT 2




2 . P .

FI1G. 27GUARD

REFE. rs

— PART NO. DESCRIPTION 2B Q'TY
| 43117-229-0000 FRONT GUARD ASSY 0 EES kL ]
3 GB/T 16674-1996 BOLT L 2
3 GB/T 16674-1996 BOLT Wz AT 2




FIG. 28HANDLE SWITCH. LEVER

REF.

PART NO. DESCRIPTION 2K QTY
NO.
1 36500-229-0000 HANDLE SWITCH ASSY TAUIF KLk |
2 47313-229-0000 HOLDER SEAT i) 1L e !
3 47300-229-0000 HOLDER ER 1
4 47122-229-0000 LOCK HOLDER +f 1
5 GB/T 16674-1996 | BOLT BE I
6 34120-229-0000 SINGLE LIGHT FUTAS ok i 1
7 GB/T 818-2000 SCREW LT 1
8 GB/T 6187 12000 | NUT W ) 1
9 46121-229-0000 SPRING N |
Jo GB/T 16674-1996 | BOLT g P 1
1 | 47144.229-0000 SNAP RING +y |
12 CB/T .6674-1996 | BOLT W 44 1
13 47515-27¢-0000 NUT R ) 1
14 36400-229-0000 | SWITCH HANDLE JFR4L !




FIG. 29ELECTRICAL

REE | pART NoO. DESCRIPTION FAFR QTY
NO.
1 31500-269-0000 C.D.LUNIT ASSY FLift i os l
2 31550-269-0000 IGNITION COIL ASSY Lk Ek I
3 GR/T 838-1988 SCREW, HEXAGON AT 2
4 31560-269-0000 PLUG CAP ASSY KA 2L I
5 56150-269-0000 STOP SWITCH Ry s ]
6 56212269-0000 GASKET [ I
7 31600-269-0000 RECTIFIER&REGULATOR ASSY or ) | 1
8 GB/T 838-1988 SCREW, PAN HEAD RET 1
9 31690-269-0000 STARTER RELAY ASSY et &) 4k 28 1
10 GB/T6187.1-2000 | NUT g Bf |
4| | 31762-269-0000 WASHER, SPRING 51l |
12 31780-269-0000 RELAY ASSU LAk e 1
13 . 34200-224-0000 BATTERY ASSY # it 1
14 51231-324-0000 HOSE (L.450) AT I
15 34170-269-0000 | “VIRE, PLUS LEAD ek I
16 34220-269-0000 3AWD, BATTERY L LAY |
17 34232-269-0000 SEAT BAITTERY ok WA 5
18 48100-269-0000 MAIN SWIT<H ASSY AR [
19 46315-269-0000 NUT R R |
20 36180-269-0000 PILOT LIGHT ASSY (o MV IR I
21 35531-269-0000 BULB (14V—17W) ) ]
22 46319-269-0000 HOSE CLAMP WAL 2
23 46321-269-0000 CLAMP e Ai4Laly Il 4
24 46322-269-0000 CLAMP WA 4L I I




FIG. 30ISK BRAKE SYSTEM

RYEF‘ PART NO. DESCRIPTION R Q'TY
NO.
1 93717-329-000000 BOLT M6 X 30 Y2FE M6 X 30 2
2 §3530-329-000000 REAR BRANCH PUMP I 53 3% 1
3 GB6787 NUT M10 2 5EM10 2
4 GB3787 BOLT M6 12 BR L M6 X 12 4
3 53511-329-000000 TUBE | AT I 1
6 55130-329-00000B TUBE SUPPORT R R 4
7 53512-329-000000 TUBE I HENER 2
8 53510-329-000000 BRANCH PUMP OF FRONT BRAKE(L) I v il 2y 5 3R 1
9 GB5787 BOLT M8 X 18 R M8 X 18 4
16 53520-329-000000 BRANCH PUMP OF FRONT BRAKE(R) i A+ il 8 4 R I
( | 13513-329-000000 TUBE 111 anay |
12 L 5331472900000 TUBE [V AT Iv :
13 54510-329-000049 BRAKE LEVER il ) Ty ]
14 53515-329-G5000 TUBE V il IERY |
15 $3560-329-000000 « WA PUMP s 1 I
16 GB5787 BOLT My« 20 B2 F: M6X20 6
17 54511-329-000000 CLIP +F I
18 53540-329-000000 DIVIDING FULL: 30X b 1 i [
19 GB5787 BOLT M6X 16 12 M6 X 16 1
20 53550-329-000000 FUEL Cup FENN I

n



FIG. 31EXHAUST MUFFLER

REF.

PART NO. DESCRIPTION 4 FR Q'TY
NO.
1 18000-229-0000 MUFFLER HOUSING i 8% 1
2 18450-229-0000 ORNAMENT COVER ERIEAS A TS |
3 GB/T 16674-1996 | BOLT M8X25 H2FE M8 X235 2
4 GB/T 16674-1996 | BOLT M8X30 b M8 30 I
5 GB/T 818-2000 NUT g Bk 2




FIG. 32REAR LAMP

REF.

PART NO. | DESCRIPTION 2 F5 QTY
NO.
1 35400-074-0000 REAR LAMP ASSY v dEAIRuE I
2 GB/T 6187.1-2000 | NUT M6 IR EE M6 3
3 45631-074-0000 REAR RAIDER kT |
4 GB/T16674-1996 BOLT M8 X 16 W2 MR X 16 4
5 34930-074-0000 REFLECTOR, RrR i A St 2 I
6 34940-074-0000 REFLECTOR, RrL i A B Bt |
7 GB/T 5787-2000 NUT M6 Ug BE M6 9

e

~1



FIG 33WIRE HARNESS

REF. o

NG PART NO. | DESCRIPTION FARR Q’TY
| 34100-229-0000 WIRE HARNESS BRI RS I
2 34310-229-0000 FUSE HOLDER ASSY BLAR AR AT I
3 34350-229-0000

FUSE(5A)

(REAT




FIG. 3¢ ACCESSORY

ﬁf’ PART NO. DESCRIPTION % B Q'TY

1 { MAIN CABLE H 4 1

2 SPEEDOMETER 3= 1

3 SPEEDOMETER COVER N X 1

4 BOLT M8 x 60 BRFEMB x 60 2

5 HORN L:DIIN 1

6 BOLT M6 x 12 SREM6 x 12 2

7 STEERING LOCK 7 1

8 L. WINKER e mLT 2

9 R. WINKER HEERILT 2

L 10| FRAME, FR. L.WINKER M T X5 i

4 “_ ' FRAME, FR. R WINKER BT R 1

_1-2"1“__ BOLT M8 x 16 B4 M8 x 16 2

13 Iz BOLT M6 x 16 ke M6 x 16 4

4

14 NUT M8 $M8




FIG. 35 ACCESSORY

1‘:&:" PART NO. DESCRIPTION % % Q'TY
1 STEERING STEM 75 Ak I
2 RACK, STEERING LOCK : papk: S !
3 BOLT M8 x 55 SRAEMS x 55 2
4 R. REARVIEW MIRROR ' AREWE 1
5 L. REARVIEW MIRROR ERBE 1
6 HANDLEBAR PIPE FiE 1
7 GREASER B 28 1
8 LEFT HANDLE GRIP EFW 1
9 L. BRAKE HANDLE SWITCH MBI R 1
10 L. HANDLE BAR FF i 2
17
_____ i




